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1. General information

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or
publication of extracts from the report requires the prior written permission of
The State Radio Monitoring Center.

The test results relate only to individual items of the samples which have been
tested.

1.2 Information about the testing laboratory

Company: The State Radio Monitoring Center

State Radio Spectrum Monitoring and Testing Center
Address: No0.80 Beilishi Road, Xicheng District, Beijing China
City: Beijing

Country or Region: China
Contacted person: Wang Junfeng

Tel +86 10 68009181 +86 10 68009202
Fax: +86 10 68009195 +86 10 68009205
Email: Wangjf@srrc.org.cn

1.3 Applicant’s details

Company: Solectek Corporation

Address: 6370 Nancy Ridge Drive, Suite 109, San Diego, CA 92121,
USA

City: San Diego

Country or Region: USA
Grantee Code: KA3
Contacted person: David Gell

Tel: +1-858-450-1220-3020
Fax: +1-858-457-2681
Email: dgell@solectek.com

1.4 Manufacturer’s details

Company: Solectek Corporation

Address: 6370 Nancy Ridge Drive, Suite 109, San Diego, CA 92121,
USA

City: San Diego

Country or Region: USA

Grantee Code: KA3

Contacted person: David Gell

Tel: +1-858-450-1220-3020
Fax: +1-858-457-2681
Email: dgell@solectek.com
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1.5 Application details

Date of reception of test sample: 20 July. 2008
Date of test; 20™ July. 2008 to 5™ Aug. 2008

1.6 Reference specification
FCC Part 27, Part 2 (October 1, 2008 edition)

1.7 Information of EUT

1.7.1 General information

Broadband Wireless Desktop Terminal

KA370MOB2

698MHz ~ 746MHz

21.71dBm (ERP)

CS-OFDMA

QPSK, 8PSK, 16QAM, 64QAM

1MOOWOW

TDD

1MHz

External

2.5dBi

External power supply

sV

Lowest: 0°C
Highest: +50°C

Minimum: 4.25V
Maximum: 5.75V

CPE_M.PCB 72.20.00.00

CPE.om.1.4.5.9
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1.7.2 EUT details

Broadband Wireless

Desktop Terminal SkyWay-Mobile CPE C5C0810011360A

1.7.3 Auxiliary equipment details

Equipment Power supply
Manufacturer Shi Jiazhuang Guoyao Electronic
Model Number UE15W1-050200SPAU
Serial Number | o
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2. Test information

2.1 Summary of the test results

No. Test case FCC reference Verdict
1 RF Power Output 2.1046/27.50(c)(9) Pass
2 Occupied Bandwidth, 2.1049/27.53(f) Pass
3 Conducted Spurious Emissions 2.1051/27.53(f) Pass
4 Band Edges Compliance 2.1051/27.53(f) Pass
5 Frequency Stability 2.1055/27.54 Pass
6 Radiated Spurious Emissions 2.1053/27.53(f) Pass

This Test Report Is Issued by: Checked by:
6 f%»
} \ 444
Tested by: Issued date:

2+0].d.1)
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2.2 Test result

2.2.1 RF Power Output - FCC Part 2.1046/Part 27.50(C)(9)

Ambient condition:

Temperature Relative humidity Pressure

24°C 45% 101.5kPa

Test Setup:
Power EuT | RFoutput | Avonuator Spectrum
Supply - Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. The EUT was controlled to transmit its
maximum power. Then the maximum channel power of the EUT can be
measured by the spectrum analyzer. The loss between the main RF connector
of the EUT and the input port of the spectrum analyzer will be taken into

consideration.

The measurement will be conducted at three channels, Bottom channel
(699MHz), Middle channel (721MHz) and Top channel (745MHz)

Test result:

All test modes were considered for this test. All typical frequency points were
considered for this test.

Transmitter Output Power Level(ERP) (dBm)
Test Mode CH Bottom CH Middle CH Top
(699MHz) (721MHz) (745MHz)
QPSK 18.91 20.53 21.38
8PSK 20.08 19.76 21.54
16QAM 18.26 21.07 21.71
64QAM 8.42 13.47 8.32
Limit 30W/(44.8dBm)(ERP)
Conclusion Complies

Note: P(ERP)=P(Channel)+Antenna Gain(dBi)-2.15
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2.2.2 Occupied Bandwidth - FCC Part 2.1049/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

21°C 44% 101.5kPa

Test Setup:
Power EuT | RFoutput | Avonuator Spectrum
Supply - Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. The EUT was controlled to transmit its
maximum power. Then the bandwidth of 99% power can be measured by the

spectrum analyzer.

The measurement will be conducted at three channels, Bottom channel
(699MHz), Middle channel (721MHz) and Top channel (745MHz)

Test result:

All test modes were considered for this test. All typical frequency points were
considered for this test.

Occupied Bandwidth (99% Power Bandwidth) (kHz)

Test Mode CH Bottom CH Middle CH Top
(699MH2z) (721MHz2) (745MH2z)
QPSK 976.01 974.41 977.23
8PSK 978.01 980.24 978.88
16QAM 974.12 984.74 980.64
64QAM 980.61 970.55 972.23
Limit 1MHz
Conclusion Complies
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Test plots:
Modulation Mode: QPSK

& Aglent 19:11:63 Jul 23, 2008

Ch Freq 633 MHz Trig Free

: Occupied Bandwidth

- wral e L
o ey R
ey AR
T !

976.011

Transmit Freq Error 4,86

| % dB Bandwidth

i)

Detector

Auto

Normal

Average
CLogsRMS /A

Peak

Sample

Negative Peak

§F|Ie Operation Status. AINSCRENLLG.GIF file saved

Occupied Bandwidth on CH Bottom

3 Agilent 20:01:65 Jul 23, 2888

721 MHz Trig Free

E Ch Fred
| Occupied Bandwidth

Atten

Res BH 30 kHz
| Occupied Bandwidth
974.4063 kHz
| Transmit Freq Error  3.426 kHz
| » dB Banduidth

TR

Auto

Hormal

Average
tLog/RMS A0

Peak

Sample

Negative Peak

More
1aof 2

A:\SCREN151.GIF file saved
Occupied Bandwidth on CH Middle

File Operation Status,
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i Agilent 20:12:37 Jul 23, 2098 | Detector

| Ch Freq 745 MHz Trig Free Auto
Occupied Bandwidth

Hormal

Average

[Log/EMS /)

Peak

Sample

| Occupied Bandvidth | Negative Peak

9??.2266 kHZ L L e
| Transmit Freq Error

| # dB Bandwidth

§Fi|a Operation Status. R:\SCREN1GE.GIF file saved
Occupied Bandwidth on CH Top

Modulation Mode: 8PSK
it A | tlg@ggg J |23 2@98 i .......... Detector ..........

; Ch Freq 699 MHz Trig Free Auto
| Dccupied Bandwidth ' bR R

weep Time 5 Nornal
Average
(Log/RMS /4
Peak
Sample

Res BH 38 kHz :
| Occupied Bandvidth : Negative Peak

9?8.@ 66 kHZ ..................................................
Hz

Transmit Free Error

| % dB Banduidth X
Filo Oporation Status, R:\SCREN112.GIF file saved

Occupied Bandwidth on CH Bottom
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i Agilent 19:56:24 Jul 23, 2688 E ............. 5 H!Flvg ..............

Res BH
Ch Freq 721 MHz Trig Fres 0.0 kHz
Nccupied Bandwidth Autn Han
4 dBm Atten = VBH/RBH
L d. BREEA
Auto Man
Average
14
| (n 0t
8 Avg/VBH Type
Fur CRMSIr
Auto Man

| Occupied Bandwidth Occ BH % Pur
i w dB : y e
980.2390 kHz Py
| Transmit Freq Error 2443 k 108
| % dB Bandwidth ] ; MH=% Autao Man

File Operation Status, A:\SCREN141,GIF file saved

Occupied Bandwidth on CH Middle

& Agilent 20:28:32 Jul 23, 20098 | Detector

Ch Freq 745 MHz Trig Free Auto

Occupied Bandwidth “ |

pan 3.000 Normal

Average

(Log/RMS /)

Peak

Sample

| Occupied Bandwidth Occ BH % Pur Negative Peak

9?8.8844 kHZ w B R | e

| Transmit Freq Error 3 1Hofr3
| % dB Bandwidth :

§Fi|e Operation Status, A:\NSCREN164.GIF file saved
Occupied Bandwidth on CH Top
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Modulation Mode: 16QAM

it

Aglent 18:17:62 Jul 23, 2668 Span
Ch Freq 699 MHz T |
| Dccupied Bandwidth ]
pan 2.000 Span Zoom
Full Span
Zero Span
Last Span
| Occupied Bandvidth
9?4.1271 .....................................................
| Transmit Freq Error
| % dB Bandwidth
(File Operation Status, R
Occupied Bandwidth on CH Bottom
- Agilent 19:44:09 Jul 23, 2008 | Display
Ch Freq 721 MHz Trig Free Full Screen
| Occupizd Bandwidth e e
Display Line
-13.06 dBm
On off
Limits»
Active Fetn
Position»
Center
[ Occupied Bandvidt Occ BW % Par T
984.?425 kHZ w dBE —ZE.00 SE | —
| Transmit Freq Error Hz Preferencesr
| ® dB Bandwidth

File Operation Status.

A:\SCREN126.GIF file saved

Occupied Bandwidth on CH Middle
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% Aglent 20:26:15  Jul 23, 2008 | Detector
Ch Freq 745 MHz Trig Free Auto
Occupied Bandwidth
Mormal
Average
[Log/RMS /0
Peak
Sample
| Occupied Bandwidth Negative Peak
98@.6441 kHZ R LA
| Transmit Freq Error : z
| » dB Bandwuidth

§Fi|e Operation Status. A:\NSCREN1B9.GIF file saved
Occupied Bandwidth on CH Top

Modulation Mode: 64QAM
it Aail t192?25 J |23 2@98 g .......... Detector ..........

; Ch Fregq 633 MHz Trig Free Auto
| Dccupied Bandwidth ' |

Da”-a 60 Nermal

Average
(Log/RMS /)

Peak

Sample

| Occupied Bandwidth : Negative Peak
980.6087 kHz = xdB -600 4o IS

Transmit Fre¢ Error

|  dB Bandwidth
Filo Operation $tatus. R:\SCREN122.GIF file saved

Occupied Bandwidth on CH Bottom
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& Agilont 19:36:52 Jul 23, 2008 | Detector

| Ch Freq 721 MHz Trig Free Auto
Occupied Bandwidth
Hormal
Average
(Log/RMS A\
_ Peak
44

Sample
| Occupied Bandwidth Occ BH % Pur Negative Peak
9?@5519 kHZ w B n | EEsEEEEEE

| Transmit Freq Error 355,005

| % dB Bandwidth

§F|Ie Operation Status, A:\SCREN129.GIF file saved
Occupied Bandwidth on CH Middle

i Agilent 20:34:04  Jul 23, 2008 g """"" Detector

Ch Freq 745 MHz Trig Free Auto

Occupied Bandwidth “ ki

Normal

Average

(Logs/RMS /A

Peak

Sample

| Occupied Bandvwidth Occ BH % Pwr Negative Peak
972.2257 kHz % dB

i More

| Transmit Freq Error o

| x dB Bandwidth

File Operation Status. A:\SCREN174.GIF file saved

Occupied Bandwidth on CH Top
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2.2.3 Conducted Spurious Emissions - FCC Part 2.1051/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

22°C 43% 101.3kPa

Test Setup:
Power EUT | RF output | Attenuator Spectrum
Supply Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. The EUT was controlled to transmit its
maximum power. Then the maximum unwanted emissions of the EUT can be
measured by the spectrum analyzer.

The measurement will be conducted at three channels, Bottom channel
(699MHz), Middle channel (721MHz) and Top channel (745MHz)

Test result:
All test modes were considered for this test. All typical frequency points were

considered for this test.

Test Frequency by plot Conducted Spurious Emissions
Mode range CH Bottom CH Middle CH Top
(699MHz) (721MHz) (745MHz)
30MHz ~ 1GHz
QPSK Referto test | Refertotest | Refer to test
zZ~ z
30MHz ~ 1GH
8PSK 1GHzZ~ 5GHzZ Refer to test | Refertotest | Refer to test
plots plots plots
5GHz ~ 8GHz
30MHz ~ 1GHz
Refer to test | Refertotest | Refer to test
oo éggz . gggz plots plots plots
zZ~ z
MHz ~ 1GH
64QAM 310GHzZ~ 5(§3sz Refer to test | Refertotest | Refer to test
plots plots plots
5GHz ~ 8GHz
Limit -13dBm
Conclusion Complies
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Test plots:
Modulation Mode: QPSK

S Agilent 19:12:22 Jul 23, 2088 | Peak Search

Next Pk Right

Next Pk Laft

Min Search

Pk-Pk Search

My

Ll
'*,.rr-'l.-"-'.,-].,-.,-‘.-v'ﬂ‘h*—.'}-'ﬁ"'*" U

H z VEH 1608 kHz
[File Operation $tatus. A:NSCREN117.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.

3 Aglent 19:15:41 Jul 23, 2608 | Peak Search

Next Peak

Next Pk Right

Next Pk Left

1.400000000 GHz
-15.00 dBm

Min Search

Pk-Pk Search

1
b e T e Py
|:' | ._._.-.-m-"\\-';‘t'm'n\'l.'-p».h'r'h-l'-{Hl{.n--"""‘r"'-"'a'lh‘l"' Wi et Feg I.u\l,-'rl'\"-'-\'l.il‘ul‘-.P‘.,.'i...dﬁ

UEH 1 MHz

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom
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3 Agilent 19:16:17 Jul 23, 2688 | Peak Search

Atten ] 3 c Next Peak

Next Pk Right
Next Pk Left
Marker
1'3?31389335@ BHz Min Search

1
ERTREREIT, T, 2, RC "f'"'"‘-'U'l.-_.-'*"H.\'-“,.,_;'hq}wwr.u WS
T T e T L I

Pk-Pk Search

Mkr 3 CF

More
1 of 2

YEH 1 MHz

Atten ; 2214 B Next Peak

Next Pk Right
Next Pk Left
Marker
721.300000 MHz .

22.14 dBm

Pk-Pk Search

\
i
.%,“d1mn~’

'-:..._J._...“qPU;.-"'F-.\ "J"""’r"'l" e H kr ; CF

TN FARG 8 n.a,-_ilp'.,-"---‘l-v.f BR[O TR

More
1of 2

z YEH 166 kH=z
(File Operation Status. A:NSCREN1AS.GIF file saved
30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle

Note: The signal beyond the limit is carrier.
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3 Agilent 19:57:16 Jul 23, 2088 | Peak Search |

Mext Pk Right

MNext Pk Laft
E;égg@ggn?@ BHz Min Search

Pk-Pk Search

oo i :
= T e s e by e L

(aTu T NOVPA FRSRTTWR I BRI R L

UEH 1 MHz

3% Agilent 19:56:48 Jul 23, 2008 [ e
4 dBm Atten ] 4B Catalogr
Saver
Load»
Marker

7.48000000¢ GHz i

-33.82 dBm

1
el ‘t-;\""'a""i'"-' o 'nﬂ'l.n-'-\_l'wf‘-"dk-'-.r-,-mul c o p y b
B e P T

Rename»r
More
UEH 1 Mz B

\Unable to save file

5GHz ~ 8GHz Conducted Spurious Emissions on CH Middle
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S Agilent 20:12:26 Jul 23, 2688 | Peak Search

Atten ] dBr Next Peak

Mext Pk Right

Next Pk Left
?24;34 ?g 0 dﬁﬂgm@ MHz Min Search

Pk-Pk Search

+r-'|"n'~.|" g |'u'-,-'Hp,np-"h,-‘-'f-a'-'--w-'"'r"‘""'-"-"J"-i-'r'-"-.'-'r""'"J""‘Jﬂ‘#"'- "1""'-"n1r'hGJ"-.\.|"-.bl |. Hkr ; EF
Mcre
. - VEH 100 kHz -
IFile Operation Status. A:NSCRENLGY.GIF file saved
30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.
3 Aglent 20:14:27  Jul 23, 2088 | Peak Search
dBim Atten 46 d5 d Next Peak
Next Pk Right
Next Pk Left

%.2458528[?5@5@ BHz Min Search

|
i

Pk-Pk Search

[ T -
] Lt g bt drralh -..'«.»-.-..-'-..'-J'“-ﬂt-h,..ll.i.,..d.dm""f'vhr) R St o W L PR
RERTS T VLS ¥ SR

UEH 1 MHz
e Operation Status. A:\SCREN158.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top
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3% Agllent 20:15:22  Jul 23, 2088 | Peak Search |
Atten ] Next Peak
Mext Pk Right
Naxt Pk Laft
7.685000000 GHz Nhsorch
-33.92 dBm
1
PR e Ao WP Pk -Pk Search
LUTEE N P I ST BT U
Mkr 3 CF
More
UBH 1 Milz .

¢ Operation Status. A:\SCREN159.GIF file saved
5GHz ~ 8GHz Conducted Spurious Emissions on CH Top

Modulation Mode: 8PSK
3 Agilent 18:26:51 Jul 23, 2098 | Peak Search

Atten ; 7 4B Next Peak
Mext Pk Right
Next Pk Left
Hin Search

Pk-Pk Search

“"'J-'n.}.-.

L1 ql.','r._-i,,ﬂ-.4.In.,_,-p__.ﬁ,|..1.1"..I|r|,'[',4,;-.a]'ﬁ"fh\'.-|‘lt"1.-'-'-'n.‘.i""-.l'h'-+'l|'--I""-‘|ql'!'l*'|-1,-J"a.,‘,u'l'll.ru'll-'h\"-'.rl Lo [ A TR

B z VEH 186 kHz
Fila Operation Status. A:\SCREN1G9.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.
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¥ Agilent 18:27:59 Jul 23, 2088 | Peak Search

Atten s ] af Hext Peak

Mext Pk Right
Next Pk Laft
Marker
E'lqélgg@ggﬁ@ bHz Min Search

bl e
|l-|\|l-.|i|Ll.L'*J T L e R PRI W LEl

.-h'-,.a,'._.._u_n bl s, f_..‘_.,,t.,l.l_ T Pk B Pk s e a r c h

; 1 MHz YBH 1 MHz #5
(File Operation Status. A:NSCREN108,GIF file saved

Saver
Loads

Deleter

’ '8.00000000¢ GHz

2 et A e g bt
FRNYY., ST, PR . Pl e, I

Copy»

Renames

; VEH 1 MHz
Filo Operation Status, A:\SCREN1G7.GIF file savod

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom
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S Agilent 19:51:17 Jul 23, 2688 | Peak Search

Atten ] dBr Next Peak

Mext Pk Right

Mext Pk Left
?fél.g?@@dﬂaﬂm@ MHz ‘ Min Search
|
h,‘ ‘i Pk-Pk Search
i
bty it pose ool - A, -.-.;-.t.-.-.a.-,.-',i.--\'.-...“ Fiesn b P o 1 Mkr > CF
More
1of 2

VEH 166 kHz

IFile Operation Status. A:NSCREN142.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.

3 Aglent 19:52:60 Jul 23, 2088 | Peak Search

44 dBm Atten ; dBi Next Peak

Next Pk Right
Next Pk Laft
Marker
1.44000000¢ GHz e

-17.97 dBm

|
Pk-Pk Search

ST Tpre— — n
L A bl bt T e P [ S Bt S

UEH 1 MH=

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle
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3 Agilent 19:53:62 Jul 23, 2008 | Peak Search

Frten ; ( Next Peak
Mext Pk Right

Next Pk Left

7.315000000 GHz
-33.84 dBm

Min Search

1
TR Pk -Pk Search
o AR e ot b B h b T N * !

YEH 1 MHz

Atten ] dBy Next Peak
Mext Pk Right

Next Pk Laft

744.600000 MHz
19.52 dBm

Min Search

Pk-Pk Search

rhp"\l |

In|||-+a-i Mkr 3 CF

,‘llﬂ_.,r...'.,lr. pt Pt o J-.Jlr-w- byl M, el b, He b

_ B z VEH 186 kHz
File Operation $tatus, R:\SCREN162.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.
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TR DT T i .................... e
5.44 dBm Atten 48 dB Catalogr
Saver
Load»
Marker

1.493000000 GHz i

-25.72 dBm
T n CD ¥
il 'L:-.J L-.'p'r wrpae '|"‘-.-1-.«'-ﬂ.I\!',L-1d|l.f‘...Fr"'-'-.~.-4.\" -'J""l'-"'-“""rrll l\.ul A At [ TR A Y| p y
Renaner
More
UBH 1 MHz 1

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top
T i .................... T
5.44 dBm Atten 48 4B dBr Catalogr
Saver
Loads
Marker

7.68500000¢ GHz e

-34.03 dBm

1
PR e e '-'-'|‘:Fr"'"h'J-"‘-‘-"-""J.n---,-@ﬁ" efhpuoisgll c o p y L
Ml R oWl bt o l"p'N"\r'f-'ﬁ"".""n'|'+'~1-‘.'ﬂ_-'¢ '

Renane»
More
UBH 1 Milz L

File Operation Status, A:\SCREN160.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top
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Modulation Mode: 16QAM
5 Agilent 18:22:14  Jul 23, 2098 | Peak Search

Atten ] B Next Peak

Next Pk Right
Next Pk Left
Marker
699.300000 MHz L

Pk-Pk Search

i

Ly ¥y

T R M e nat i ol TRy b Tl el

Mkr 3 CF

More

VBM 100 kHz " .

(File Operation Status. A:NSCREN1OA,GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.

s Agilent 18:23:16 Jul 23, 2068 | Peak Search

Mext Pk Right

MNext Pk Laft
_}:24@@83@38@5@ BHz Min Search

LT Y R \ !
A1 h-,“t T ERE TR B et e PP W ity T TR LY S o ] Pk H Pk se arc h

UBH 1 MHz
e Operation Status. A:NSCREN1GS.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom
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3 Agilent 183:24:11 Jul 23, 2008 |Freq/Channel

Center Freq
G.SRA0088E GHz

Atten

Start Freq
S AAAAAGAR (Hz

Stop Freq
5.00000088 GHz

CF Step
300000608 MHz
e

o stmtpapup T Freq Offset
C.BAOARGAR Hz

Signal Track
On Dff

YEH 1 MH=

¥ Aglent 19:42:57 Jul 23, 2083 | Peak Search

4 dBm Atten ] P Next Peak

Next Pk Right
Next Pk Left
Marker
?22,21 E?E? 0 d@BBm@ MHz Min Search
|
‘4 J| . I Pk-Pk Search
J 'I.}l
\ |
Lt i J'"l_.yl._I‘Lrj'l.lllll.*___i"h_l"h_r_l._aﬁ-'|_J|.I-I,|-F.|,rlj.{HI_'llll-fll.-f\lul-.i_LJ___J.__“.d_p‘mrllllh-ﬂln + '+| IIJ__‘+.I'¢Ihli__l_l-ﬂ.l_I.'A-F-fl.]‘l'*ﬂ,_.”__l_lp-,l‘\ H kr é CF
More
1of 2

E VEH 188 kHz

IFile Operation $tatus. A:\SCRENL35.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.
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3 Agilent 19:42:25 Jul 23, 2088 | Peak Search
Next Peak
Next Pk Right
Next Pk Laft
1.440000000 GHz Moo
-17.37 dBm

Pk-Pk Search

|
Pt bbbt L
A |-.-.m-J.n-.m-.J.-h'-.inh'h-nr'~'.1--.h'h-a'-'._..-'w._.-.;.-r.'l'-f"u--frl T P g R R ST TSR RN

UEH 1 MHz
[File Operation $tatus. R:NSCREN124.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle

d Agilent 19:41:44  Jul 23, 2688 § File
4 dBm Atten ) 34.11 dBm Catalogr
Saver
Loacdh
Marker

7.330000000 GHz =

-34.11 dBm
b i ST ;.-,.+,_,._.,,.u_,.,u-,-n.u‘-\.-,.,...u~\5:-.‘u'r-.-»M-,,-,n,-.-_..m_a_.,..,,..-, CDP?'

F u.--h,._lHi'J,,.,i.uﬂ_n,_nF,! T L, st e

Renamer
More
UBH 1 MHz il

File Operation Status. A:\SCREN123.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Middle
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¥ Agilent 20:27:31 Jul 23, 20098 | Display

Atten : dB Full Screen

~ DisplayLine

-13.06 dBn
e

Display Line

-13.00 dBm Linites

Active Fetn
Position*
Center

T .
rh"J'.,\.-L'-»-m'.'"T'lm\l'l'-q" IR T R Y T LR P I T R |l- Bt g e Titler

Freferences:
, H: z VEH 166 kHz
File Operation Status. A:\SCREN170.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.

e Agilent 20:26:66 Jul 23, 2008 | Peak Search
dBm Atren 46 dB ; Next Peak
MNext Pk Right
Next Pk Left
1
1.487000000 GHz o Search
-25.77 dBm
T | ) Pk-Pk Search
] ] SRR L,..x.-nu~4-,-,-»---»'-.-.-..m,1.....tu.-\-.-.«.v-«*"r‘-"“'-" R e ST T TR P T |
Mkr 5 CF
More
UBH 1 Mz Lu o

e Operation Status. A:NSCRENLZL1.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top
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I Agilent 20:28:48  Jul 23, 2888

Atten 46 dB d Next Peak
Hext Pk Right

Next Pk Left

7.380000000 GHz
-31.76 dBm

Min Search

1
L st g o '-."'1'2 LT TR P Y Pk = Pk se arc h
N LU N AP T TUE W T e

[_
AA

VEBH 1 MHz

e Opeoration Status, A:NSCREN1Z2.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top

Modulation Mode: 64QAM

3% Agilent 19:28:30 Jul 23, 2008 | Peak Search
Next Peak
Next Pk Right
Next Pk Laft

Marker
699.300000 MHz .

11.69 dBm

Pk-Pk Search

bk

WL
Pyt e -1_,I.-.\L,.,.-.-_.,.-.-'-_.-u-..-'dn-.-'--}-I"-""a"-L.,,J-u‘-‘rlll'h-.f-*w'l.--I-_-|_-'-,--'---Iu.-'-,-'p.a.-.d.,l-—' "-a'l,.,-,l.rn--“"l“'"""d--"'I"-'-_._r-ﬁ-.f-'lrrl Hkr > EF

B z YBH 188 kHz
\File Operation Status, R:ASCREN122.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.
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3 Agilent 19:26:28 Jul 23, 2698 | Peak Search

Arten ; By Next Peak

Next Pk Right
Next Pk Left
Marker
%équg@ggﬁa BHz Min Search

Pk-Pk Search

B L 1 L N g ;
...u;J Y TR R T Wy L'r"*"""""""’" o LA b i L

Mkr 5 CF

More

UBH 1 MHz .

¢ Aglent 19:36:11 Jul 23, 2698 |Freq/Channel

Center Freq

el Heten 5.50000096 Glz

Start Freq
SAAARAGAR GHz

Stop Freq
B.00000008 GHz
Stop pree—

CF Step
8.00000000¢ GHz 3AE.IP9096 MUz

Freq Offset

1 Ay A ﬁ\.-“-\h....h'.h‘__u_ii' bbby b ”"‘""'l."*" """"rf-'\"l.l.-l- A @ mm I:'i [a ﬁ G E] E] HZ

Fmidi f.-u'L_._QJH.-.—.-.ﬂ_a.'- LA i, A= g Pt ity

Signal Track
On 0tf

; UEH 1 MHz
File Operation Status, A:\SCREN125.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom
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% Agilent 19:38:20 Jul 23, 2088 | Peak Search

Atten ] dBi Next Peak
Next Pk Right

Next Pk Left

720.300000 MHz
17.39 dBm mw

Pk-Pk Search

W 100 Kz VBH 160 kHz
(File Operation Status. A:\SCREN120.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.

3% Agilent 19:3%:65 Jul 23, 2688 | Peak Search

Next Peak
Next Pk Right
Next Pk Laft

U, Marker
i %.24445293565@ bz Min Search
o I

Pk-Pk Search

L Ty
e B L

o LTE = T A
ol oo Pl o i I T

UEH 1 MHz
File Operation Status. A:\SCREN121.GIF filo savod

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle
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S Agilent 19:39:38  Jul 23, 2088 | Peak Search

Brten 3 415 Next Peak

Next Pk Right
Next Pk Laft
Ef}alaggﬂggfa Bz Min Search

Pk-Pk Search

&
i byt g, bt e
WA e e et e P it o]

EH 1 MHz

Arten ) dE Next Peak

Mext Pk Right

Mext Pk Left
Marker
"_4;' E?Zg 0 dBBE:n@ Mz Min Search

Pk-Pk Search

1a-|‘!L .

T

'.‘-.,n'.-'F'-'*"J-i'q".i"r"'r"-‘**&'-'\-‘ﬂ"‘-'"'h'.'-""-"""’"""L'h"' “J.'.-;.;-,;-L S L TR ,,f l"ﬂ-- -'-r-|I\l:‘-ﬁ'—.-‘-|"'-"'I“"I|J"|r-'.lllr.‘u Hkr > I:F

More|

VEH 100 Kz .

§Fi|e Operation Status, A:NSCREN176.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.
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S Agilent 20:37:42 Jul 23, 2688 | Peak Search

Atten ] 4By Next Peak

Mext Pk Right

Next Pk Left
?élazzgaggﬁ@ GHz Min Search

Pk-Pk Search

- ™ o, AR 3 "
A st un b igwe--..-fr-,-\..n-"-"."l"‘-.l'r-.a'.-‘-""""'*-*-*""" rart i LU A

UEH 1 MHz

Atten s 1B Next Peak

Mext Pk Right

MNext Pk Laft
Eéazagggggn?@ BHz Min Search

1 . _M_:'r-,.qr.iuu"-'-’"?*" b ey P e |
A [ ot UL~ WARFE A ST R

Pk-Pk Search

UEH 1 MHz
[File Operation Status, A:\NSCREN178.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top
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2.2.4 Band Edges Compliance - FCC Part 2.1051/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

22°C 43% 101.4kPa

Test Setup:
Power EUT [RFOUPU | Attenuator ,| Spectrum
Supply Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. The EUT was controlled to transmit its
maximum power. Then the maximum band edge emissions of the EUT can be
measured by the spectrum analyzer. The peak detector is used and RBW is
set to 3KHz on spectrum analyzer.

The measurement will be conducted at two channels, Bottom channel
(699MHz) and Top channel (745MHz).

Test result:

All test modes were considered for this test. Only channel bottom and channel
top operating frequency points were considered for this test.

Band Edge Power—P(W) (dBm)
Test Mode CH Bottom CH Top
(699MH2z) (745MH2)
QPSK Refer to test plots Refer to test plots
8PSK Refer to test plots Refer to test plots
16QAM Refer to test plots Refer to test plots
64QAM Refer to test plots Refer to test plots
Limit -13dBm
Conclusion Complies
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Test plots:

Modulation Mode: QPSK

i Aglent 19:18:11 Jul 23, 2098 §Harker

c 44 dBn Arren 46 dB PNy Solect Marker
44 dEm Arien 46 dB ull sy

Marker Trace
Rt s

Marker PR e
/00.000000 MHz Readout,
—35.44 dBm bkt Freguency
¢'.'\"*1"’n" 'L S R—
Harker Table

n 0ff

pt Marker All Off
Amplitude
EH

Operation Status. A:\SCREM120.GIF file saved

Band Edge Compliance on CH Bottom

3 Aglent 20:08:32 Jul 23, 2088 |Freq/Channel

Center Freq

4 dBm Atten 48 24C. 600096 Ml

—— Start Freq
SRMRTLLLL AT 743500036 MHz

i

Center |
745.0000000 MHz

Stop Freq
740.500008 MHz

CF Step
388880088 kHz
Auto Han

Freq Offset
B.AAAGRRER  Hz

Ampli

Signal Track
On 0tf

Operation Status. A:NVSCREMLISZ.GIF file saved

Band Edge Compliance on CH Top
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Modulation Mode: 8PSK

3 Agient 19:34:38 Jul 23, 2008 g

Marker

Select Marker
1t 2 3 4

Mormal

Delta

Delta Pair
i Tracking Ref)
Ref A

Span Pair

Span Center

Filo Operation $tatus, R:\SCREN114.GIF file saved
Band Edge Compliance on CH Bottom

- Agilent 20:22:52 Jul 23, 2088

44 dBm Artrten

PR EETe LT
U T LY
e

Marker |
746.000000 MHz
-28.11 cdBm **

Filo Operation Status. A:\SCREN166.GIF filo savod

Band Edge Compliance on CH Top

Saver

Loads

Deleter

Copy»
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Modulation Mode: 16QAM

3 Aglent 18:20:50 Jul 23, 2008 | Marker
W Solect Marker
.
e A A L oen
Marker ol '
Fir
/00.000008 MH=z Delta

.~37.80 dBn
Gpanere |

Delta Pair

( Tracking Ref)
ef a

Span Pair

Span Center

Off

More
1aof 2

File Operation Status. A:\SCREN182.GIF file saved

Band Edge Compliance on CH Bottom

% Aglont 2024:40 Jul 23, 2008 g .................... T

5.44 dBm Atten 46 dB dBm Catalogr

P Saver
Marker [ 1
746.000000 MHz

TS Load»

-29.04 dBm
Deleter
Copyr

Filo Operation Status. A:\SCREN167.GIF file saved

Band Edge Compliance on CH Top
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Modulation Mode: 64QAM
S Agilent 19:32:22 Jul 23, 2688

Marker
700.000000 MHz

-52.63 cBm |

L LR R T L P
ol AT i l".'i"l'

" l"-i .IN,H -J'I'I"'.' o

al |"I"H"l rl 1 o ¥

File Operation Status. R:\SCREN126.GIF file saved

Clear Write

Max Hald

\ ' Min Hold

|
! "H-.;|I|\.'.'. .|1|,1'. -

View

Blank

More
1L i 2

Band Edge Compliance on CH Bottom

- Agilent 20:35:35 Jul 23, 2088

Marker
746.000000 MHz
-b60.06 dBm ——*

ey '."J.“'i"r'-'ﬂ]u o

File Operation Status. A:\SCREN175.GIF file saved

T

| Select Marker
ey

Marker Trace
Bl

Readout,
Frequency

Marker Tabla
On Off

Marker All Off

Band Edge Compliance on CH Top
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2.2.5 Frequency Stability - FCC Part 2.1055/Part 27.54

Ambient condition:

Temperature Relative humidity Pressure
24°C 45% 101.5kPa
Test Setup:
Climate Chamber
EUT gRFoutput Attenuator . Spectrum
: "| Analyzer

......................................

Test Procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. The EUT was controlled to transmit
carrier signal. Then the frequency error of the EUT can be measured by the
spectrum analyzer. The temperature inside the climate chamber is varied from
0° Cto+50° Cin 10° C step size. And also the power supply voltage to the
EUT is varied from 85 to 115 percent of the nominal value.

The measurement will be conducted at three channels, Bottom channel
(699MHz), Middle channel (721MHz) and Top channel (745MHz)

Test result:
All typical frequency points were considered for this test.
Test conditions Frequency error (ppm)
. CH Bottom CH Middle CHTo
voltage(V) | Temp(C) | gogmHy) (721MHz) (745|\/|sz)
0 -0.22 -0.29 -0.14
10 0.05 -0.08 0.06
5 20 0.07 0.10 0.15
30 -0.06 -0.07 -0.09
40 -0.03 -0.06 0.08
50 0.04 0.12 0.10
4.25
(85% Rated) 20 0.07 -0.09 -0.07
5.75
(115% Rated) 20 -0.07 -0.04 -0.05
Limit 0.5 ppm
Conclusion Complies

Note: The EUT can't operate normally below 0 C
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2.2.6 Radiated Spurious Emissions - FCC Part 2.1053/Part 27.53(f)

Ambient condition

22°C 43% 101.1kPa

Test Setup:

b

)
P

Receiving Antenna

Fiter Amplifier

Altenuator

Yvvvy

Step 1

Signal
SA Substitute Generator
Artenna

I V2

[ i
‘E LLeiving Artenna “ E
-y D

Am plifier

Filter
Attenuator
iy
|

Step 2
Test procedure:
Step 1:
The measurement is carried out in the fully anechoic chamber. EUT was
placed on a 2.4 meter high non-conductive table at a 3 meter test distance
from the test receive antenna. A receiving antenna was placed on the antenna
mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. The EUT shall be
set to continuous transmitting mode under maximum output power. The
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measurement is carried out using a spectrum analyzer or receiver. Then the
antenna height and turn table rotation is adjusted till the maximum power
value is founded on spectrum analyzer or receiver. A notch filter is necessary
in the band near to the carrier frequency. A high pass filter is needed to avoid
the distortion of the testing equipment in the band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be
substituted in place of the EUT. The log-periodic antenna will be driven by a
signal generator and the level will be adjusted till the same power value on the
spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the
substitution antenna and the reading of the spectrum analyzer or receiver.

Calculation procedure:
The data of cable loss, antenna gain and air loss has been calibrated in full
testing frequency range before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the
cable loss, antenna gain and air loss. The basic equation with a sample
calculation is as followed:
P=Pr+Lc+La-G
Where
P: Power of the Radiated Spurious Emissions (dBm)
Pr: reading of the receiver (dBm)
Lc: Cable Lose (dB)
La: Air loss (dB)
G: Antenna Gain (dBi)

Assumed the reading of the receiver is -60dBm. A cable lose of 10dB, an air
lose of 30dB and an antenna gain of 11dBi are added.
P=Pr+Lc+La-G=-60+10+30-11=-31dBm

The measurement will be conducted at Middle channel (721MHz)
Test result:

Only the results for worst case were recorded for this test. Only channel
middle operating frequency points were considered for this test.

Test Frequency by plot CH Middle
Mode range (721MHz)
QPSK 30MHz ~ 3GHz Refer to test plots

3GHz ~ 8GHz
Limit -13dBm
Conclusion Complies
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Test plots:
Modulation Mode: QPSK

Marker: T721.442836 MHz -4712 dBm

Level [dBm]
-10

-20

-30

-40

oM 50M 100M 200M 400M TOOM  1G 26 3G
Frequency [Hz]

MES (05-1_pre
——LUM FCC RECQ2 Broadband Limit

30MHz ~ 3GHz Radiated Spurious Emissions on CH Middle

Level [dBm]
-10

-30

-40

-60

-0

3G 4G A5G 66 TG BG
Frequency [Hz]

MES 05-2_pre
—LIM FCC REO02 Broadband Limit

3GHz ~ 8GHz Radiated Spurious Emissions on CH Middle
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2.3. List of test equipments

Calibration | Calibration

No. Name/Model Manufacturer SIN Start Date Due Date
1 PSA E4440A Agilent MY41000183 Mar. 2009 Mar. 2010

Spectrum Analyzer
2 | 66-30-33 Power Attenuator Aeroflex / BV7049 Sep. 2008 | Sep. 2009
Weinschel
3 SEWTH-Z-08 Climatic ESPEC 7020030020 | Aug. 2008 | Aug. 2009
Chamber
4 9.080mx5.255mx3.525m FRANKONIA | -eem- Aug. 2008 | Aug. 2009
Shielding room
5 ESI 40 EMI test receiver R&S 100015 Aug. 2008 Aug. 2009
6 SMR 20 Signal generator R&S 100086 Aug. 2008 Aug. 2009
12.65m*8.03m*7.50m

7 Fully-Anechoic Chamber FRANKONIA | - Aug. 2008 | Aug. 2009

8 HL562 Ultra log test antenna R&S 100016 Aug. 2008 Aug. 2009

9 ESH3-Z2 Pulse limiter R&S 10002 Aug. 2008 Aug. 2009

10 ESH3-Z5 Attenuator R&S 100020 Aug. 2008 Aug. 2009

HF 906 Double-Ridged

11 Waveguide Horn Antenna R&S 100030 Aug. 2008 Aug. 2009
12 MA260 Antenna Master FRANKONIA | - Aug. 2008 Aug. 2009




The State Radio Monitoring Center No.: SRMC2009-H024-E0018

State Radio Spectrum Monitoring and Testing Center FCC ID: KA370MOB2
Tel: 86-10-68009202 68009203 fax:86-10-68009195 68009205 Page 44 of 44
Appendix

Appendix1 Test Setup



